PROJECT:
DEVELOPMENT OF
CONSTRUCTION BY-LAWS
FOR EDUCATION CITY PROJECT

Client:
Project Implementation Unit,
Education City Project,
Government of Sindh, Karachi

Submittal:
FINAL APPROVED BY-LAWS

Consultant:
M/s. CGD Consulting Pvt Ltd
23" November, 2022

‘ B CGD CONSULTING



TABLE OF CONTENTS

PREFACE ...ttt ettt ettt et at et e e e at e bt et e eseenbeenteeneees 8
AIMS AND OBJECTIVES OF THE PROJECT .......cccciiiiieieeieseeeeesieee e 10
METHODOLOGY ..ottt sttt et sttt steessesstesseensessaasseensasnsesseensesssenseansens 10
ACRONYMS ettt ettt ettt et b e ea e bt ettt e s bt et e eatesbeenaesatesaeenneas 12
1. ZONING GUIDELINES FOR DISTRICTS ....oioieiieieeieeeeeee e 13
1.1 DEVEIOPMENE ZOMES ....uvieniieiiiieiieiiieitie ettt ettt ettt e et eete st e et e et e ebeesnseeseeeneeenne 14
[...]
Regulating and controlling groundwater usage and distribution in a manner that
prioritizes drinking and domestic needs and the irrigation needs of small and landless
farmers;

Recognizing the fundamental right to water by declaring that every person shall have
access to water without any discrimination and promoting its equitable distribution;

Recognizing groundwater as a common property resource that needs to be managed
under public trust, extinguishing all private rights therein;

Regulating overextraction of groundwater to ensure the sustainability of groundwater
resources, the equity of their use and distribution, and the protection of ecosystems;

Promoting and protecting community-based participatory mechanisms of groundwater
management by involving all stakeholders at the local level; i.e Neighbourhood level.

Protecting areas of land crucial for the sustainable management of groundwater
resources and ensuring that high-groundwater-consuming. Industrial developments are
not proposed in any zone in education city;

Protecting and regulating groundwater so that it is integrated with the protection,
conservation, and regulation of surface water resources;

Holding groundwater users responsible for ensuring the protection of the resource from
contamination, pollution, and waste;

Creating effective pricing of groundwater bulk usage; and may impose penalties for
noncompliance, if any.

154



11. GUIDELINES FOR WASTE WATER MANAGEMENT

A complete wastewater management system comprises collection, transport, treatment and
disposal of wastewaters received from domestic, commercial, intuitional, and industrial
resources, Wastewater management system which involve the construction of infrastructure

facilities can be broadly classified into three categories:
1. Centralized Treatment System
2. Local Treatment System

3. Smart Treatment System
11.1 Centralized Treatment System
In this system, wastewater is collected and transported under gravity, by an underground
sewerage network to one or more treatment plants. After treatment the effluents can either be
disposed of to surface water bodies or can be reused for irrigation, arboriculture and others. It
must be of appreciated, however, that reuse of effluents demands a higher effluent quality
which might need some additional treatment that what is required for disposal. The general

waster water treatment system is illustrated in following figure 31.

The system is mostly employed in cities and urbans communities where it may not be possible
the accommodate local treatment units (e.g. septic tank) within the premises. In addition to
avoid any direct human contact with the sludge sewerage, provision of underground sewers
fulfilled the desired health standards. Stream or Marines water quality standards, (whichever
be the disposal sink), can be satisfactorily maintained due to the higher efficiencies (80%-90%)

provided by central treatment plants.

Moreover, economically, the cost of centralized treatment plant is less than the cumulative
costs of local treatment units, due to the economies of scale. However, since all the facilities
(treatment, transport and disposal) are part of the infrastructure, this system exerts more
financial burden upon public funds, than local treatment system.

11.2 Local Treatment System

This system precisely, differs from the centralized treatment system in three ways. In contrast
to the centralized treatment, local treatment is partial (efficiency range from 50% to 60%) and

therefore pollution disposed to the receiving water bodies (streams, rivers etc.) is more.

The treatment (partial) is carried out before the transportation. Since treated effluents are to be

conveyed instead of raw sewage to the disposal site, covered drains may be provided instead

155



of conventional sewers, without any hazard.

Local treatment with covered drains, is essentially a low-finance option for wastewater
management because the treatment part is excluded from infrastructure facilities. The system
may additionally prove to be a low-cost option (especially for low population densities), if the
cost differential between the alternatives of underground sewer and covered drains is more than

the cost difference between centralized treatment plant and cumulative local treatment units.

The system is better suited to rural areas and small towns, where the funds allocated for
infrastructure facilities are relatively less, population densities are low and space for setting
local treatment units within premises is not so a problem.

11.3 Smart Treatment System

University shall install individual smart wastewater/sewerage treatment plants keeping in view

the all national and local environment guidelines i.e SEPA. All treated water shall be reused.

METCAL, USA, Pakistan National Environmental Quality Standard (NEQS) and SEPA

guidelines and specified procedures for wastewater treatment or recycling shall be followed.

Note: (i) 1.00 MGD wastewater treatment plant shall be designed on at least 2 Acres of land.
Figure 39: Waste Water Treatment System

GENERATION Waste Water

pr——

COLLECTION Flush Toilets

o
Conventional

TRANSPORT S—
YEra
Mechanized Sewerage Treatment
TREATMENT System
Disposal By Dilution
-To Lake
-To Rivers
DISPOSAL -To Sea
OR X
REUSE

-Far Irrigation

‘ Land Application
-For Arboriculture |

156



Wastewater Conveyance

As discussed earlier, the raw wastewater shall always be carried to the central treatment site by
conventional sewerage but effluents from septic tanks may be conveyed to the disposal site by
covered drains.

11.4 General Description of Conventional Sewerage Institutions

Wastewater from institutional buildings and others are carried by a service connection to the
public sewer, sometimes called lateral sewer. The branch sewer received sewerage or domestic
wastewater from laterals and feeds it to the trunk sewer which conveys it to the wastewater

treatment plant.

Manbholes are to be provided at every intersection and at every change in grade, level, diameter
or direction. Additionally, in developed areas, manholes shall be spaced so that each plot can
discharge its sewage in a manhole.

Table 36: Design Guideline for Conventional Sewerage

-Minimum dia of pipe = 9 inch
-Minimum depth of cover = 2.5 ft.

-Manhole spacing:
Pipe Dia (in.) Max. spacing (ft.)
9 150
12 200
15-24 250
27-39 300
42-60 400
above 60 500
-Area Reservation along street shoulder.
Pipe Dia (in.) Max. spacing (ft.)
9-27 6

11.5 Effluent Drains

Drains for septic tanks effluent may be rectangular or trapezoidal in cross-section, depending
upon the space available for the purpose. Trapezoidal drains are more economical and efficient
while rectangular drains need less space. Only the soil waste (wastewater coming from flush
toilet) needs to be treated in septic tank while the sullage (wash water, water used in kitchen),
may be discharged directly to the drain after passing through traps. The drains may be
constructed with brick masonry or concrete whichever is economical and more desirable in a
particular situation. The typical network of effluent drains consists of lateral, collection and
transmission drains. The lateral drains collect effluents from the houses. The collection drains
receive effluents from several lateral drains. The transmission drain conveys effluents to the

point of ultimate disposal.

157



Area reservation for drains, along the shoulder of road is as follows:
Lateral drain 2’ on both side of street

Collection drain 2-3 ft.

Transmission drain 3-4 ft.

11.6 Wastewater Treatment
The objectives of wastewater treatment are as follows:

i. Health criteria: To protect public health by reducing pathogenic organisms and toxic

substances in wastewater before disposal.

i1) Ecological criteria : To prevent pollution of natural waters, by reducing BOD of

wastewater.
ii1) Recreational criteria : To avoid nuisance and septicity in natural waters.

The quality control requirements for treatment facility are governed either by receiving water
standards or by effluent standards. Receiving water standards are difficult to monitor and more
difficult task is to allocate the responsibility of pollution when several polluters are discharging
their waste to the same receiving water. Effluent standards are easy to monitor whereby the

limiting value of parameters defining the effluent quality are set.

Secondary effluent standards as promulgated by U.S EPA are produced in Table.

number/100 ml

Parameter Monthly Average Weekly Average
BOD,mg/1 30 45
SS, mg/l 30 45
Fecal coliform bacteria, 200 400

pH

Within range of 6.0 to 9.0

The degree of treatment required depends upon the characteristics and flowrates of waste water,

receiving-water standards to be met and assimilative capacity of the receiving -water.

158




11.7 Wastewater Treatment System (Centralized)

Wastewater treatment processes are generally classified as primary, secondary and

tertiary. A combination of these processes forms what we call a treatment system.

The primary or physical treatment processes include screening, comminution, grit
removal, floatation and primary sedimentation. Most commonly employed processes
are coarse screening, grit removal and primary sedimentation for the removal of coarse

solids, grit and organic suspended solids from the wastewater respectively.

The objective of secondary or biological treatment which constitute by far the most
important treatment process, is to remove dissolved organic matter from the
wastewater. Various alternate processes are available. Most commonly used are
conventional activated sludge process, trickling filter process, oxidation ditch process

and waste stabilization pond system.

The purpose of tertiary treatment is to improve the quality of effluents received after
biological treatment. Some of the processes employed are micro straining, biofiltration,
maturation pond and disinfection. A tertiary treatment may be required when strict
water quality standards are to be maintained in receiving waters. Generally, tertiary

treatment is not necessary so it is not discussed in detail hereafter.

Suspended solids which settle in primary and secondary clarifiers are called sludge. A
part of secondary sludge is recycled in activated sludge and oxidation ditch process.
The remaining part of secondary sludge is generally mixed with the primary sludge and
is disposed of for land application after proper treatment. The most common methods

employed for sludge treatment are thickening, anaerobic digestating an drying.

Four most commonly used treatment systems for centralized treatment plants a brief

description of each as follows:

1. Activated Sludge Process (Conventional)

After the physical or primary treatment, the settled sewage is fed to aeration tank where oxygen

is supplied either by mechanical agitation or by diffused aeration. The aerobic bacteria present

in the tank removes dissolve organic matter from wastewater, by converting it to new bacterial

cells and mineralized gases such as CO2, NO3, SO3 etc. The new bacterial cells are removed

in the secondary clarifier, in the form of “activated sludge” by settling. In order to maintain

high cell concentration, most of the sludge is recycled form clarifier to the aeration tank inlet.

The remaining secondary sludge is mixed with the primary sludge and is disposed of after

159



treatment.

2. Tricking Filter Process

The trickling filter is a circular bed of coarse aggregates. The settled sewage is distributed over
the bed and trickless down over the bed and trickles down over the surface of aggregates. On
these surfaces, a microbial film is developed and the bacteria which constitute most of this film,
absorb organic matter from the wastewater and convert it to new bacterial cells and mineralized
gases. With the production of new cells, the microbial film grows. Some of the new cells are
washed away from the film by hydraulic action of trickling wastewater. These cells are
separated from the wastewater stream in secondary clarifier, by settling in form of humus
sludge. The clarified effluent is discharged to the receiving water body and humus sludge is
pumped to the sludge treatment unit.

3. Oxidation Ditch System

It is a modification of conventional activated sludge process. Its essential features are long
retention times, continuously recirculating flow and that it received screened and grit remove
sewage. Primary sedimentation is generally no necessary. The oxidation ditch is a long channel
usually oval in plan and ditch liquor is aerate by one or more cage rotors. The sludge production
is less as compared to conventional activated sludge process.

4. Stabilization Pond System

Waste stabilization ponds are large shallow basins in which raw sewage is treated entirely by
natural process, involving both algae and bacteria. They are the most important method of
sewage treatment in hot climates. However, since the rate of oxidation is slow so large area are
required for their construction. Their specific advantages are low construction and maintenance

cost, simple operation and no sludge management problem.
11.8 Recycling Plant and Treatment of Effluent/Sewage

In case recycling plant or treatment of effluent / sewage are provided, all requirements for
construction and maintenance as set by National Environmental Quality Standard (NEQS)

shall be followed:
1. Sanitation and Solid Waste

= All medical & hospital waste shall be safely collected, transported and disposed off in
accordance with the public health standards (as prescribed by Sindh Environmental

Protection Agency) and up to satisfaction of the EC Board /Administration.

160



All industrial waste shall be treated in accordance with the National Environment

Quality Standards (NEQS).

All hospitals shall provide the disposal of medical waste as per National Environment

Quality Standard (NEQS).

In all institutional and public sale projects the central waste disposal system shall be

provided keeping in view the future requirements as well.

2. Digester /Septic Tank

Where no public sewer is in existence, all sewage shall be disposed off after properly

treating, through digester or septic tank, and effluent shall be discharged safely into a soak pit

as a temporary measure till such time as a system is laid out.

3. Soil Pipes, Waste Pipes and Ventilating Pipes

A trap shall be used to maintain the water seal and make system fool proof against closing

and blockages.

In no case shall the internal diameter of a soil pipe or waste pipe be less than the internal

diameter of any pipe or of the outlet of any appliance which discharges into it.

All the joints shall be:-

Properly prepared by the use of rubber gasket or water sealant materials for jointing;

Adequately supported throughout its length without restraining thermal movements,

any fitting which gives such support being securely attached to the building;
So placed as to be reasonably accessible for maintenance and repair.

Ventilating pipe shall be provided in all stacks carrying wastewater or sewage, in

accordance with the plumbing code.

Drain water pipe of appropriate dimension shall be provided as per approved standard.

4. Manholes and Inspection Chambers

At every change of alignment, gradient or diameter of a drain, there shall be a
manhole or inspection chamber. Bends and junctions in the drains shall be grouped
together in manholes as far as possible. The spacing of manholes in case of pipe

having a diameter 6inch/8inch (150mm./200mm) shall be 50ft./110ft. (15.2m./35.5m)

161



according to respective diameter, and in case of diameter more than 8inch (200mm)

the distance shall be not more than 150ft.(45m).

= The chamber shall be so designed to make the cleaning and inspection conveniently.

11.9 Strome Water Drainage

The function of storm water drainage is to intercept the surface run of from roofs, yards, roads
etc., carry it safely to the downstream of the area and discharge it to the natural water bodies.